SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

ReflLevel 30,00 dBm Ofset 2.50 dB Mode Sweep sat

2 Result Summay

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
£34.000 MHz

-37.72 dBm
-25.68 dBm
5.14 dBm

100,000 kHz
100,000 ktiz
100,000 kHz

82298801 MHz
823.998 50 MHz
828.79021 MHz

-24.72 dB
-12.68 dB
-24.86 dB

12:40:20 AM 05/30/2024

Mode Sweep saL
Count 100/100 Count 100/100
| o
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2 Result Summa;

#39.000 MHz 819,000 Mz 100.000 ki 844.72927 MHz 5.34 dBm -24.66 dB
849.000 MHz 850.000 MHz 100,000 kHz 849.007 49 MHz -34.38 dBm -21.38 dB
B850.000 MHz 860.000 MHz 100.000 kHz 850.104 90 MHz -38.15 dBm -25.15d8
N
12:57:30 AM  05/30/2024

FR1

n5/ 10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.50 d8.

Mode Sweep

SGL

Count 100/100

s6L
Count 100/100

purious Emissions

RefLevel 30.00dBm  Offset 2,50 dB Made Sweep
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N| 0 PASS fous. 2
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815.0 MHz. 3003 pes 9 MHz/ 834.0 MHz £39.0 MHz 3003 pts R .

2 Result Summar

12:45:05 au  05/30/2024

215,000 MHz 823000 MHz 100,000 kHz 822.70829 MHz -39.42 dBm -26.42 dB
823,000 MHz 824,000 MHz 100,000 kHz 823.99151 MHz -26.83 dBm -13.83 dB
B24.000 MHz £34.000 MHz. 100.000 kHz 825.163 84 MHz 4.54 dBm -25.46 dB

2 Result Summa;

843.38062 MHz
849.022 48 MHz
850.194 81 MHz.

839.000 MHz 843.000 MHz
850,000 MHz

860.000 MHz

100.000 kHz
100.000 kHz
100.000 kHz

849.000 MHz
850.000 Mz

Ready

12:58:17 AM  05/30/2024

TEL : 886-3-327-3456

FAX : 886-

3-328-4978

Page Number 1 A2-210f 30




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

B15.000 MHz 822.90010 MHz -36.76 dBm -33.76 dB
823,000 MHz 824,000 MHz 100.000 kHz 823.99151 MHz 29.96 dBm -16.96 dB
824.000 MHz 834,000 MHz_ 100.000 kHz 826.75225 MHz 2.51 dBm -27.49 dB

823.000 MHz 100,000 kHz

02:53:35 AM 05/30/2024

12:59:07 AM

Mode Sweep saL RefLevel 30,00 dim  Offset 25048 Mode Sweep saL
Count 100/100 Count 100/100
| |1seurious émissiors  ______ ____________________________ ______|_
Limit Chee¥ Phss 3
Line _SPURJOUS. phss b
0
10 10 dBm
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0 60 dBr o
§15.0 MHz 3003 pts 1.8 MHz/ §34.00hz || [g39.0 Mz 003 pis FRLC ST
2 Result Summa

2 Result Summa;

839.000 MHz

849.000 MHz

100.000 ki 841.77223 MHz 2.49 dBm -21.51d8
849.000 MHz 850.000 MHz 100,000 kHz 849.00050 MHz -42.59 dBm -29.59 dB
B850.000 MHz 860.000 MHz 100.000 kHz 850.914 03 MHz -47.20 dBm -34.20 dB
N
05/30/2024

FR1 n5/ 10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

e - [
.

Count 100/100

Ref Level 30.00 dBm Offset 2.50 d8. Mode Sweep

T s e

RefLevel 30.00dBm  Offset 2,50 dB

Made Sweep

ous

SPURIOUS, UINE | ABS,

s6L

Count 100/100

S DU URRUR PV

SPURIOUS_LINE_ABS_002 |
20 dBm - - : l
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-0 =
Lt

30 dBny

e

815.0 MHz

3003 prs. 9 Miz/ 834.0 Mz

839.0 MHz

3003 pts

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.98002 MHz 34.77 dBm -21.77 dB
823,000 MHz 824,000 MHz 100,000 kHz 823.99451 MHz 26.54 dBm -13.54 dB
824,000 MHz 834.000 MHz 100.000 kHz 826.722 28 MHz 3.22 dBm -26.78 dB

ey BN RN
[12:35:03 AM 05/30/2024

839.000 MHz

849.000 MHz
850.000 Mz

2 Result Summa;

843.000 MHz
850,000 MHz
860.000 MHz

1 MHz/

100.000 kHz
100.000 kHz
100.000 kHz

840.28372 MHz
849.001 50 MHz
850.084 92 MHz

3.23 dBm
-27.55 dBm
-36.19 dBm

01:00:47 AM 05/30/2024

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-22 of 30



SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. FG440146C

FR1 n5/ 15MHz / DFT-s-OFDM / P1/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

RefLevel 30.00dBm  Offset 250 dB

2 Result Summay

01:54:15 AM 05/30/2024

B15.000 MHz 823.000 MHz 100.000 kHz 822.748 25 MHz -37.99 dBm -24.99 dB
823,000 MHz 824,000 MHz 150.000 kHz 823.99051 MHz -26.25 dBm -13.25 dB
824,000 MHz 839.000 MHz_ 100.000 kHz 825.91055 MHz 4.73 dBm -25.27 dB

Mode Sweep sl Mode Sweep 6L
Count 100/100 Count 100/100
| |1seurious émissiors  _______ ________________________________ ______|_
Limit ChecY FRss 3
Line _sPURJous. PSS 2
0
10 10 dBm
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§15.0 Mz 3003 pts 2.4 Wkz/ §39.0 Mz || | 534.0 Mz 003 pis T TN

2 Result Summa;

834,000 MHz 849,000 MHz 100.000 kHz 841.664 84 MHz 4.68 dBm -25.32d8
849.000 MHz 850.000 MHz 150,000 kiHz 849.24026 MHz -35.63 dBm -22.63 dB
850,000 Mz 860.000 Mz 100.000 kHz 850.184 82 MHz -39.22 dBm -26.22 dB
ety SR
02:13:03 AN 05/30/2024

FR1 n5/ 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.50 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 2,50 dB

Made Sweep

s6L
Count 100/100

purious Emissions

|_ i Lt
" P M fous. 2
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10 10 dBm
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50 60 dBnr
S S—
815.0 MHz. 3003 pes A4 MHz/ 839.0 MHz 834.0 MHz 3003 pts 6 MHz/ B60.0 MHz

2 Result Summar

815.000 MHz
823,000 MHz
824,000 MHz

823.000 MHz
B24,000 MHz
839000 MHz

100,000 kHz
150,000 kit
100,000 kHz

823.99950 MHz

. -27.05 dBm
826.95954 MHz

4.06 dBm

01:54:50 au 05/30/2024

2 Result Summa;

834.000 MHz

849.000 MHz
850.000 Mz

843.000 MHz
850,000 MHz
860.000 MHz

100.000 kHz
150.000 kHz
100.000 kHz

838.967 53 MHz
849.027 47 MHz
850.27473 MHz

4.02 dBm
-32.54 dBm
-35.50 dBm

-25.98 dB
-19.54 dB
-22.50 dB

02:13:43 AM  05/30/2024

Ready

[T W

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-230f 30



e%FCC RADIOTEST REPORT Report No. : FG440146C

SPORTON LAB.

FR1 n5/ 15MHz / DFT-s-OFDM / 16QAM / Full RB
Lowest Band Edge Highest Band Edge

W e B
.

s Reflevel 30.00dBm  Ofset 2.50 B Mode Sweep

Ref Level 3000 dBm  Offset 2,50 d8 Mode Sweep

T Count 100/100
| |1seurious émissiors  _______ ________________________________ ______|_
Limit Chec¥ PRsS -
Line _SPURJOUS. P 2
0
10 10 dBm
. f ~ . . — ol sl S e, e e o,
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60 60 dBnv T A
BIS.0MHz - 3003 pts. 2.4 MHz/ 839.0 MHz || [534.0 Mz B 3003 pis 2.6 MHa/  B60.0 MHz
2 Result Summa 2 Result Summa
815000 MHz 823000 MHz 100,000 kiz 822.78825 MHz -38.81 dBm -25.81 dB 834.000 Mz 819,000 Mz 100.000 kHz 834.48701 MHz 3.26 dBm -26.74 dB
823,000 MHz 824,000 MHz 150,000 kffz 823.99850 MHz -26.97 dBm -1397d8 649,000 Mz 650,000 Mtz 150,000 kHz 849.00050 MHz -34.31 dBm -21.31d8
824,000 MHz 839,000 MHz 100,000 kiz 826.22527 MHz 4.04 dBm -25.95 dB 850.000 MHe 860.000 MHs 100,000 ki 850,064 54 MHz 3808 dBm 25,08 dB
peoy fesy (N S e
01:55:25 au 05/30/2024 02:14:22 AN 05/30/2024

FR1 n5/ 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge Highest Band Edge

“

Ref Level 3000 dBm Offset 2.50 d8 Mode Sweep oL RefLevel 30.00d8m  Offset 250 dB Mode Sweep
Count 100/100 Count 100/100
| |1 sporiows emisions . _____________________ |
- PRSS SPURIOUS,_UINE! ABS,
N 0 PASS Line _SPURfOUS, 2 S
20 20
10 10 dBm
. RPENEYS N pr ol . Lo oA PR A
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L 60 dbor I \o !
\L_
815.0 MHz. 3003 pes A4 MHz/ 839.0 MHz 834.0 MHz . 3003 pts 6 MHz/ - B60.0 MHz

2 Result Summa;

2 Result Summar

815,000 MHz 823 000 MHz 100,000 kHz 82291608 MHz 834,000 MHz 845,000 MHz 100.000 kHz 844,302 20 MHz -27.31d8
823,000 Mz 824000 MHz 150,000 kttz 23.99451 MHz 529000 Mz 850,000 MHz 150,000 kHz 84935614 MHz E 23563 dB
824,000 MHz 839.000 MHz 100,000 khz 825.20629 MiHz 850,000 MHz 860.000 MHz 100.000 kHz 85021479 MHz .48 dB

. = 0

01:56:00 aM 05/30/2024 02:15:01 AM 05/30/2024

TEL : 886-3-327-3456 Page Number : A2-24of 30
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 2.50 B Made Sweep set
Count 100/100 Count 100/100
| |1seurious émissiors  _______ ________________________________ ______|_
Limit Chee¥ Phss 3
Line _SPURJOUS. phss b
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§15.0 MHz 3003 pts 2.4 MHz/ §35.0 Mz || (5320 Mz 003 pis TS TR
2 Result Summa 2 Result Summa

815.000 MHz 823.000 MHz 100.000 kHz 821.341 66 MHz -48.03 dBm -35.03 dB 834.000 MHz 849,000 MHz 100.000 kHz 843.68781 MHz 0.55 dBm -29.45 dB
823,000 MHz 524,000 MHz 150,000 ktfz 823.99750 MHz -31.88 dBm 849,000 Mtz 850,000 Mtz 150,000 kHz 84904945 MHz -45.73 dBm 327348
£24.000 MHz 839.000 MHz 100.000 kHz 829.791 71 MHz 0.79 dBm 850,000 MHz 860,000 MHz 100,000 kHz 851.13387 MHz -47.91 dBm 349148
i aesy L
02:12:07 AM  05/30/2024 02:15:43 AM  05/30/2024
= |
RofLevel H00dBm Ot 25008 Made Sweep s Reflevel 3000 d8m Offset 25008 Made Sweep saL
Caunt 100/100 Count 100/100
| |1 spurious emiswiors . |
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e A § ous o
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60 60 dBnr By
S
815.0 MHz 3003 pts A MHz/ 839.0 MHz || [532.0 MHz 3003 pts 6 MHz/ 860.0 MHz
2 Result Summal 2 Result Summa:
#15.000 MHz 823.000 MHz 100.000 kHz 822.63636 MHz -35.80 dBm -22.80 dB 834.000 MH: 849.000 MH: 100.000 kH; 842.33916 MHz 1.52 dBm
823,000 MHz 824000 MHz 150,000 kiz £23.99850 MHz -26.73 dBm 1373 dB 315000 M 356,000 Wi 190000 ks $45.00350 MHz 2960 dBm
£24.000 MHz 839,000 MHz 100,000 khz 828.93756 MHz 1.58 dBra a2 &8 850.000 MHz 850000 Mz 100.000 kiz 850.064 94 MHz -35.97 dBm
ey D 0 ety O
01:49:35 AN 05/30/2024 02:16:29 AM 05/30/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-250f 30



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 20MHz / DFT-s-OFDM / P1/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 250 dB

2 Result Summay

Ref Level 3000 dBm  Offset 250 d8 Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
| |1seurious émissiors  ________ _____________________________ ______|_
Limit Chee¥ Phss RIc |ABS_002 s
Line _SPURJOUS. phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
JRPTT RV AP S P . PENUILET PR | SRR UE A,
. fnct P e N e e o ‘ offame P, h .
I |
| I N
|
20 dBm i t 20
30 : | 50 b B
. [l Mo
F e pernansr
e,
"
& 60 dBr 1
§15.0 MHz 3003 pts 2.8 MHz/ 44,0 Wz || [529.0 Mz 003 pis 31 ke [T

2 Result Summa;

815,000 MHz 823,000 Mtz 100000 kHz 815.41958 MHz -36.36 dBm -2336dB 825,000 MHz 815,000 MHz 100.000 kHz 835.063 94 MHz 3.38 dBm 26.02dB
823,000 MHz 824,000 MHz 200,000 ktiz 823.98252 MHz -2871 dBm -15.71 dB 49,000 MHz 50,000 MHz 200,000 kit 849.021 48 MHz 34.88 dBm -21.88 dB
824000 Mz 534,000 Mz 100,000 kHz 826.08791 MHz 3.12dBm -26.88 dB 350.000 Mite 360.000 Mite 100000 kb 850,444 56 MHz 39.06 dBm 26.06 48
] s (LI Ll
02:29:02 Au 05/30/2024 02:34:53 A 05/30/2024
FR1 n5/ 20MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
e - 55 B ]
Ref Level 3000 dBm Offset 2.50 d8 Mode Sweep SGL Ref Level 30.00d8m  Offset 250 dB Made Sweep s6L
Count 100/100 Count 100/100

purious Emissions

I_ T, e
- 0 phss fous. 2
20 20
10 10 dbm
o I"- = — st oo fog et e .‘ o 2 TIPS .
0 a . :
SPURIOUS_LINE_ABS_002 ( | |
-20 B T T B
j I .
30 - - 30 dBr
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- R e
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-0 60 dBr T
R ——
815.0 MHe 3003 pts 3 Mt/ 844.0 MHz || 329.0 MHz 3003 pts 1 MHz/ _ BG0.0MHz

2 Result Summar

02:29:37 au 05/30/2024

815.000 MHz 823.000 MHz 100.000 kHz 822.62038 MHz -33.89 dBm -20.89 dB
823.000 MHz 824,000 MHz 200,000 kHz 823.98252 MHz -26.77 dBm -13.77 dB
B24.000 MHz B44.000 MHz. 100.000 kHz 828.20573 MHz 2.92 dBm -27.08 dB

2 Result Summa;

829.000 MHz 843.000 MHz
850,000 MHz
860.000 MHz

849.000 MHz

850.000 Mz

100.000 kHz
200,000 kHz
100.000 kHz

831.28771 MHz
849.14036 MHz
850.414 59 MHz.

2.85 dBm
-30.27 dBm
-34.96 dBm

-21.15d8
17.27 dB
.96 dB

02:35:32 AM 05/30/2024

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-26 of 30



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

2 Result Summay

Ref Level 3000 dBm  Offset 250 d8 Mode Sweep saL RefLevel 30,00 dim  OMset 2,50 dB Mode Sweep saL
Count 100/100 Count 100/100
| |1seurious émissiors  ________ _____________________________ ______|_
Limit Check Phss s
Line _SPURJOUS. : i
20
10 10 dBm
o f ot Al o ot i L L i e
| 1
| 1
| | i
|
| | |
t + 20 d
J 1 \
30 ¢ - 30 dBnv
norl W
A “u
A0dBmc v =
\
\
&0 60 dBnv N
§15.0 MHz 3003 ps 2.8 MHz/ 44,0 iz || {525.0 e FeTTS ST T

2 Result Summa;

SGL
Count 100/100

Ref Level 30.00 dBm Offset 2.50 d8. Mode Sweep

RefLevel 30.00dBm  Offset 2,50 dB

Made Sweep

815,000 MHz 823,000 MHz 100,000 kHz 822.37263 MHz -36.83 dBm -23.83 dB 829,000 MHz 849,000 MHz 100.000 kHz 841.497 50 MHz 2.19 dBm -27.81 dB
e it e 82058703 Mite Y50 By e e s e o L
02:30:12 AM  05/30/2024 02:36:11 AM  05/30/2024
FR1 n5/ 20MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
e - D ] |
=

Count 100/100

purious Emissions

e=— PSS SPURIOUS_UINE. ABS
e AES 0 phss fous o

2 0

10 10 dbm

o . " N vl — S L L

| N | f \

10 ! | . |

SPURIOUS_LINE_ABS 002 | i |

20 dBm: - - t 1 20 db

30 f . (30 dBo .

! ) 'L
a0 - Ui o -
Py e P
N

60 60 dBs \\
815.0 MHz 3003 prs 3 MHz/ £40.0 Wz || (5250 Mz 3003 ps 1 MHz/ " gs0.0 MiH:

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 82258841 MHz -39.76 dBm -26.76 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.98152 MHz -28.58 dBm -15.58 dB
824,000 MHz 544,000 MHz 100,000 kHz 825.30869 MHz 1.54 dBm -28.46 dB

02:30:46 au  05/30/2024

2 Result Summa;

829.000 MHz 843.000 MHz
850,000 MHz
860.000 MHz

849.000 MHz

850.000 Mz

1.43 dBm
-35.36 dBm
-39.43 dBm

834.18482 MHz
849.38312 MHz
850,044 96 MHz.

100.000 kHz
200,000 kHz
100.000 kHz

02:36:49 AM 05/30/2024

Ready

., 20210530

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-27 of 30



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n5/ 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,50 d8

Mode Sweep saL RefLevel 30,00 dim  Offset 25048 Mode Sweep saL
Count 100/100 Count 100/100
| |1seurious émissiors  ________ _____________________________ ______|_
Limit Chee¥ Phss 3
Line _SPURJOUS. P 2
0
10 10 dBm
o el SV PR sy Fev e o Py T Y ST Iy SN
| | |
- !
| |
t 2oy
| | |
30 1 v B0 dBm-
& I r
Y |
40 Y
50 "‘\
h 60 dBr
Sl
§15.0 MHz 3003 pts 2.8 MHz/ 44,0 Wz || [529.0 Mz 003 pis FRLC ST
2 Result Summa

2 Result Summa;

B15.000 MHz 823,000 MHz 100,000 kHz 822.97203 MHz 829,000 MHz 819,000 MHz 100.000 kkz 829.68931 MHz -0.76 dBm -30.76 d8
823,000 Mtz 824,000 MHz 200000 kHz 823.97253 MHz 649,000 Mtz 650000 Mtz 200.000 kitz 849.16334 MHz -42.91 dBm -29.91 dB
24,000 MHz B44.000 MHz 100.000 kHz 828.38561 MHz 850,000 MHz 860,000 Mz 00000 kHz 850,334 67 MHz -47.71 dBm -34.71 dB
[ 55 e
02:31:50 am 05/30/2024 02:37:31 A 05/30/2024

FR1 n5/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

e - [
.

Count 100/100

Ref Level 30.00 dBm Offset 2.50 d8. Mode Sweep

RefLevel 30.00dBm  Offset 2,50 dB

Made Sweep

purious Emissions

s6L

Count 100/100

SPURIOUS_UINE. ABS
fous. 2
2 0
10 10 dbm
o i e P e S S G R s e TSRS L i s o
[ il |
10 E
SeUROUS_ U A5 002 [ i ‘
-20 dBm T ' f Br t
] Y
30 - 30 dBer ‘M
VM T e,
N
Y
60 60 dBnr T
A E——
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B B60.0 MHz
2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.740 26 MHz -32.92 dBm -19.92 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.97752 MHz -26.55 dBm -13.55 dB
824,000 MHz 544,000 MHz 100,000 kHz 827.66633 MHz 0.11 dBm

-29.89 dB

02:27:32 au 05/30/2024

2 Result Summa;

829.000 MHz

849.000 MHz
850.000 Mz

843.000 MHz
850,000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

830.30869 MHz
849.122 38 MHz
850,054 95 MHz.

0.18 dBm
-27.77 dBm
-33.19 dBm

02:38:16 AM 05/30/2024

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-28 of 30



e%FCC RADIOTEST REPORT Report No. : FG440146C

SPORTON LAB.

Conducted Spurious Emission

Ref Level 30.00 dBm  Offset 2.50 dB Mode Auto Sweep 6L RefLevel 3000 dBm  Offset 250 46 Mode Auto Sweep s6L
Count 100/100 Count 100/100
$p 1 Spuriou s
Lim Limit C
Line _SPUR|OUS_LINE_ABS_0G2 B Line _SPURJOUS_LINE_ABS_0g2
20 dbm + + 20 dBm
10
0 dbn 0din
10 -10
SPURIOUS_LINE ABS_002 T SPURIOUS_UNE |ABS_002
20 20
30 30
40 dbm 40 e
50 i 50 + +
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summar 2 Result Summan
30.000 MHz 815000 MHz 100.000 kHz 48.511 89 MHz -63.53 dBm 30,000 MHz 815.000 MHz 100.000 kHz 3699919 MHz -63.47 dBm -50.47 dB
860,000 MHz 1.000 GHz 100,000 kHz 87317421 MHz -62.73 dBm 660,000 MHz 1.000 GHz 100.000 kHz 883391 65 MHz -63.43 dBm -50.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64904 GHz -47.82 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.503 69 GHz -48.07 dBm -35.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50945 GHz -50.36 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.50065 GHz -50.37 dBm -37.37dB
7.000 GHz 9.000 GHz 1.000 MHz 7.493 06 GHz -49.68 dBm 7.000 Gz 9.000 GHz 1.000 MHz 7.49981 GHz -50.02 dBm -37.02dB
- . &5 e
02:41:51 am 05/30/2024 02:43:11 M 05/30/2024
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
Sp
Lim
Line _SPUR|OUS_LINE_ABS_0G2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
50
. O P
60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summar
30,000 MHz 815000 MHz 100.000 kHz 41.752 54 MHz -63.52 dBm -50.52 dB
860,000 MHz 1.000 GHz 100,000 kHz 889.86503 MHz -63.83 dBm -50.83 dB
1.000 Ghz 3,000 GHz 1.000 MHz 253368 GHz -47.43 dBm -34.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99660 GHz -50.38 dBm -3738 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.45657 GHz -49.94 dBm -36.94 dB
Ready T B
02:48:53 au 08/30/2024

TEL : 886-3-327-3456 Page Number : A2-29 of 30
FAX : 886-3-328-4978



seamran cas. FCC RADIO TEST REPORT Report No. : FG440146C
Frequency Stability
Test Conditions FR1 n5 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0048
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0007 PASS
-10 Normal Voltage 0.0049
-20 Normal Voltage 0.0010
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V.

TEL : 886-3-327-3456 Page Number : A2-300of 30
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1n7

Peak-to-Average Ratio

Mode FR1 n7 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.44 5.18 6.16 6.44 PASS
Mode FR1 n7 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.82 PASS
TEL : 886-3-327-3456 Page Number : A3-10f29

FAX : 886-3-328-4978




|z 2535 6H

2

Samples: 130000
- 19.55 dBm 27.64 dBm 8.09 dB 3,00 B 68298

11:07:56 MM 05/14/202%

ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

P1/2 BPSK

FR1 n7 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBn  Offset

QPSK

3505 = AnBW 20 MHz

- an 3008 Mess Time 6.5 ms

e T P rOG e
| A ————————— T
- 1E e -
"
1E-
'i I‘.
TE04- } 104 ¥
1 i
' |
. ‘
" I
|
|cissen Wean Pur + 30,00 d8 || (G T535 60 Aiean Pwr + 10.00 8
2 Result Summa Samples: 130000
- 23.54 dBm 2845 dBm 4.91 dB 1.54 B 3.74 4B 44448 478
oS ]
11:06:06 AM 05/14/2024

16QAM

2 Result Summ, Samples: 130000
= 23.09 dBm 28.58 dBm 5.49 dB 242 d8 442 dB 518 dB

11:06:33 AM 05/14/2024

5.46 dB
Wesuion. EENNENENR o e

- an

64QAM

Reflevel 30.000Bm  Offset 3505 = AnBW 20 MHz

3008 Mess Time 6.5 ms

Ref Level 30,00 gBm  Offset 350408 = AnBW 20 MHz
- an 5068 Mess Time 55ms
[coe v |
B S—
1E-
1E- =
1E
1E04- 1604 4
it i
t |
1]
| ]
I I
| |G Mean Pur + 20,00 48 || (2535 e Miean Pwr 30,0008
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 22.07 dBm 28.73 dBm 6.66 dB 2.84 4B 50248 6.16 B 6.50 dB = 21.64 dBm 28.28 dBm 7.24d8 258 dB. 5.22 4B 6543 dB 7.02 d8
U e e
11:07:00 AM 05/14/2024 11:07:28 MM 05/14/2024

256QAM

Ref Level 30,00 dBn  Offset

- an

[coe v |

3505 = AnBW 20 MHz
3008 Mess Time 6.5 ms

=

1604

Result Summ,

Mean Pwr + 20,00 dB

53648

7.76 B

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-20f 29



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

26dB Bandwidth

Mode FR1 n7: 26dB BW(MHz) / DFT-S OFDM

BW 5MHz 10MHz 15MHz 20MHz

Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK PI1/2 BPSK
Middle CH 5.11 10.03 14.50 20.42

Mode FR1 n7 : 26dB BW(MHz) / CP OFDM

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.47 5.38 11.83 10.31 15.84 17.69 21.26 21.26

Mod. 64QAM | 256QAM | B64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 6.67 5.22 10.46 10.54 18.24 16.25 22.35 22.81

TEL : 886-3-327-3456 Page Number : A3-30f 29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n7 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

20 dBm

P NN %._@,nu_,umw-m\

5108000 MHz

(F2.535 Ghx 70001 pis 0 Mz

13:05:17 MM 05/18/202%

Span 10.0 WAz

FR1 n7 / 5MHz / CP OFDM

/ Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep

e e ey B Y

5473000 M

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz
3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

= A

{114,920 dgw 5381000 MH:

“ D e i kT e T L

“H2-T1080 dBier .

\

0001 ps 0 MHz/

(CF 2.535 GHe

11:04:41 BM 05/18/2024

Span 10.0 MHz

10001 pts 0 MHz/

Span 10.0 MHz

11:03:26 AM 05/14/2024

64QAM

256QAM

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz

11:02:51 MM 05/14/2024

- A 3000 SWT 101 ms & VBW 300k Mode Auto sweep
1 Frequency Swesp
1532378000 6
20 dom oapy o388
5225000 MHz
4114.762 dim
" A Al g1 I et v I - 1110.983 o
7 r e h
/ / F\l
0 dien / \ 0 dier f 1
i \
‘I 211238 48 \ ‘i‘ \
Fendra %
20, ¥ 4
[FET 70001 ps e Span 10.0 WAz || (GF2535 Ghz 70001 s L7 Span 10.0 Mz
mmm e wm e s

11:01:35 MM 05/14/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-40f 29



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n7 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 3000 g Offcet 35008 & RBW 200k
- an 3009 SHT 10 ms @ VBW 1Mz Mede Auto Swesp
20 dBm H1 19,047 dm 2 1.2 )
Al el PSRRI " 1003200 M
0 - -
j
.I 2 -6.953 dBm-
10 dBin
W
1
[ 0001 pis (T Span 200 Wz
R

10:57:18 AM 05/14/2024

FR1 n7 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

RefLevel 3000 dBm  Offset 5505 ® REW 200 ke RefLevel 3000 dBm  Offset 5505 ® REW 200 ke
- At 3005 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 0.1 ms ® VBW 1 MHz Mode Auto Sweep
Wil 254 o Wil
152966000 2 .
20 dom oap a78.a8f || 20 dbn oap 1.05 68
X 1183200 MHs 1114752 dibn 10,308 00 M
N 114,290 dim — = . . : N e,
7 \ f T
\
10 dbm - . 10 d8m — .
i
pt i
I |CF 2.535 GHz_ 10001 prs 0 MHz/_ Span 20.0 MHz | | |CF 2.535 GHz_ 10001 pts 0 MHz/ Span 20.0 MHz
10:57:58 A 05/14/2028 10:59:08 &M 05/14/2028
RefLevel 3000 dBm  Offset 5505 ® REW 200 ke RefLevel 3000 dBm  Offset 5505 ® REW 200 ke
- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
1529828006 sz .
20 dom o2 06 48] | | 20 dom o2 a7a8
P 1045800 M 10542 00 M
o A DAt A M e % 111534 dim
] | Fas i )
|
0 dier i 0 dier )‘
\ i
10d8im Wi | 10d8im
f H2
1l } I
WM s W i
|CF 2.535 GHz 10001 pts 0 MHz/ Span 20.0 MHz | | |CF 2.535 GHz. 10001 pts .0 MH2/ Span 20.0 MHz
] o T s g, Wb
10:59:43 A 05/14/2028

11:01:00 AM 05/14/2024

TEL : 886-3-327-3456 Page Number : A3-50f 29
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n7 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

Ref Level 30,00 B Offset 3.5008 ® REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

ﬁmwwiuwﬂ N o

15356z 70001 pis 0 Mz Span 30.0 Mz
[rem— T

10:55:54 AM  05/14/2024

FR1 n7 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 3.5008 ® REW 300 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 3.5008 ® REW 300 kHz

- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
s e e e i e e wial e AAR T

0 :

2 b f

10 dBm- ‘JI 2 -11.057 diier

W’WM kb e b,

haa ¥
|Eassen 10001 prs OMHz Span 30.0 MHz | | [CF2.535 GHz. 10001 prs. 0 MHz/ Span

10:55:18 AM  05/14/2024 10:54:03 AM 05/14/2024

64QAM 256QAM

Ref Level 30,00 B Offset 3.5008 ® REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 3.5008 ® REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

217 08
18.24000 Mz

41 11,750 dén

(F2535GHa. 10001 pts O MHz Span 30.0 Mz | | [F2.535 GHz. 10001 pts
- LU Lo e

0 MHz/ Span 30.0 Mz

10:53:29 MM 05/14/2024 10:52:13 MM 05/14/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-60f 29



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n7 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Ref Level 30,00 B Offset 3.5008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

s el g P

asra
20.02000 MMz

(F2.535 Ghx

70001 pis

FR1 n7 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
ol .. B =

= A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

| 2535 6H

0001 ps

0 WiHz/

(CF 2.535 GHe 0001 pts 0 e/

Span 40.0 MHz Span 40.0 MHz
10:47:20 A 05/18/2028 10:49:33 A 05/18/2028
RefLovel 3000dln et 35048 = RBW 500 ke RefLovel 3000dln et 35048 = RBW 500 ke
- A 000 SWT 100 ms = VBW 2MHz  Mode Auto Sweep - A 008 SWT 100 ms = VBW 2aHz  Mode Auto Sweep
4116071 d - = " 2281200 M
TN S 1 i .
0 ," ) f-"‘ S o,
| \
0.t { 0.t ’ !
|
10 d8m 12 10 dom .
™
il WM#
|CF 2.535 GHz 10001 pts 0 MHz/ Span 40.0 MHz | | |CF 2.535 GHz 10001 pts .0 MH2/

10:49:07 MM 05/18/2028

Span 40.0 WAz

10:51:33 AM 05/14/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-70f 29



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

Occupied Bandwidth

Mode FR1 n7 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. P1/2 BPSK P1/2 BPSK P1/2 BPSK PI1/2 BPSK
Middle CH 4.49 8.99 13.47 18.04
Mode FR1 n7 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.55 9.34 9.34 14.15 14.18 19.01 19.08
Mod. 64QAM | 256QAM | B64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.52 4.51 9.32 9.37 14.22 14.15 19.07 19.16
TEL : 886-3-327-3456 Page Number : A3-80f 29

FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n7 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

e - s =

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
ad Bandwidth

253614900 Gt

L pd b v -
VAT T =
W

|Eissem 001 prx [T Span 10.0 Wiz
2 Marker Table
W 1 2536148 GHz 18.14 dBm Oce 4.452552 292 MHz
m 1 25327387 6z 12,45 dim Occ s Centroid 2534984 528 GHz
n 1 25372312 GHz 12.47 dBm Oce Bw Freq Offset -15.072 215 609
5D

13:05:37 MM 05/18/202%

FR1 n7 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

HiVie - |

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz

| |1 Occupied Bandwidth

RefLevel 30,00 dBm  Offset 35048 = REW 100 kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
z 1 Oceupiad Bandwidth

2533 162006
» »
0 - - S - 7 0 - -~
- 0,
Y ‘J" \
- ¥ S By
v TS
- v
|essam 001 prx G Span 10.0 WAz || |7 2535 G 00 prs G Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 2534061 GHz 14,01 dBm [ 2534813667 MHz M 1 2533162 GHz 1516 dBm Oce B 857610365 MHz
n 1 25327275 6Hz 882 dbm Occ B Centroid 2534994 68 GHe n 1 253271356k B62 dim Gcc B Gentroid 2514991 299 GlHe
n i 25372623 Ghe 741 dim O B Freq Offset 5120216627 kHz n i 25372711 Ghe 955 dlm Occ B Freq Offset 2701 230 682 kHz
11:08:21 A 05/18/2028 11:03:45 A 05/18/2028
RefLovel 30,008 Offset 55048 = RBW 100 kHz RefLovel 30,008 Offset 55048 = RBW 100 kHz
- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
| |1 Occupied Bandwidth 17k View | |1 Occupiad Bandwidth
WAL 1481 abm LI
2536638006
» »
® : e | ~ 0 . — — = = =
o - o -
~ N,
M0
e
|essam 001 prx G Span 10.0 WAz || |7 2535 G 00 prs G Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 2536638 GHz 1481 dBm [ 4527849057 MHz M 1 253515 GHz 10.82 dBm [T 4516721067 MHz
n 1 25327221 6z 734 dbm Occ B Centroid 2514 985995 GHe n 1 253272096k 601 dim Gec B Gentroid 2514979 265 GHe
n 1 25372499 GHz 780 dém O B Freq Oifset 14,004 780 429 kHz n 1 25372376 GHz 515 dém Occ B Freq Oifset -20.734626.055 kHz
131:02:31 MM 05/18/2028 11:01:55 A 05/18/2028

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-90f 29



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n7 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

ultiView Spectrum

RefLovel 30,008 Offset 5508 = REW 200 kHz
- are 3000 SWT 101 ms = VBW
| |1 Occupied Bandwidth

Mtz Mode Auto Swesp

»
10 '|
|
0 - -
i ff
il 4! "Il
P ot
S T L
Jo Il LR ] PR
g ! Wetrs
” Tl
| G 001 ptx oW Span 20.0 Wiz
2 Markes Tobiz
[ 1 2532562 GHz 18.33 dBm Oce iw B.998038 801 MHz
T i 2570155 810s Thghdim Ot Centid 2530754807 e
¥ 1 39293 8 GH 12.74 dBm Oce B Freq Offset -205.193 493 625 kHz

10:56:58 AM  05/14/2024

FR1 n7 / 10MHz / CP OFDM

/ Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3.5008 = REW 200 kHz

- A 3008 SWT 1.01ms ® VW 1 Miiz_Mode Auto Sweep
| |1 Occupied Bandwidth

= A

ultiView Spactrum
RefLevel 30.00.dBn  Offset 55008 = REW 200 kHz
3035 SWT .01 ms ® VBW 1 itz Mode Auto Sweep

1 Gecupiad Bandwidth
2
N . S ] N e . -
o ! o +
oty Wl v i
e Wity
Al — s
Al ﬂ'l M i
L] L1 w »
| s o5 pre T Soan oo | | [GIssER o5 g T =
2 Markes Toble 2 Markes Toble
M 1 2538576 GHz 1430 dBm Occ Bw 9348112169 MHz M 1 2538936 GHz 14.74 dBm Oce B 9.34029782 MHz
m 1 2530121 26z 10,46 dim Occ s Centroid 2534995231 Gz m 1 25301145 6z 958 dilm Occ B Centroid 2534984638 GHz
n 1 25396693 GHz 3,60 dgn Occ B Freq Offset 4763175036 ke n 1 25396548 GHz 1025 dbm Occ B Freq Oftset 15,362 002652 ke
-

10:58:14 AM  05/14/2024

10:58:49 AM  05/18/2024

64QAM

256QAM

S

Witz Mode Auto Sweep
| |1 Occupied Bandwidth

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3.5008 = REW 200 kHz

e 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1k view | |1 Occupied Bandwidth 1Pk View
Mif1) 1458 dbm
2534081 06z
2 2
o = T - - 3 0 < = v %
o ! - o - -
i T 7 {
/ / \
Tl
: ;l| “'h’L.‘
TRl I A
_ T LY LAy
| | ot pte Gz Span 300 Wiz || | G253 G 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble
] 1 2538481 Gz 14,54 dBm Occ 9320587 065 MHz ] 1 2534081 GHe 11.47 dBm Qe Bur 9371529633 MHz
n 1 25301109 6# 537 dim Occ i Centroid 2534971215 Glz n 1 2570295 36tz 62540 Orc B Gentroid 2,534 981079 Glz
n ' 25396315 GHz 935 dgm Occ B Freq Offset -28.785087 431 ke n ' 711 dém Occ B Freq Offset -18.960553 319 kbz
-

11:00:03 AM 05/14/2024 11

00:39 MM 05/14/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Numbe

r : A3-100f 29



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n7 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

RefLovel 30,008 Offset 55048 = RBW 500 kH:
- are 3000 SWT 101 ;s @ VBW 1z Mode Auto Swesp
| |1 Occupied Bandwidth

x
0 -
\
) .
R
e,
| LS
i I" W'lf‘
— LRI (n
| |G 1001 pts O MHz Span 30.0 MHz
M 1 2531284 GHz 1897 dBm Occ Bw 13.472548927 MHz

10:56:14 AM 05/14/2024

FR1 n7 / 15MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

e - s B o - =

Ref Level 30,00 dBm  Offset 35048 = REW 300 kHz Ref Level 30,00 dBm  Offset 35048 = REW 300 kHz

= an 306 SWT 101ms ® VBW 1Mz Mode Auto Sweep - an 3060 SWT 1.01ms ® VBW 1Mz Mode Auto Sweep
| P — | P
2
SRS [ S AU NN, P P O NP W
0 ‘ 0
\ \
o - o L
™ T
W W )
U M,
g i
Y P I o =
. A il
| s o5 pre T Sansoon: | | [GIssER o5 g ] SO
2 Markes Toble 2 Markes Toble
M 1 2533352 GHz 14.93 dBm Occ Bw 14.159128136 MHz M 1 2540934 GHz 1531 dBm Oce B 14.189174692 MHz
m 1 25278965 Gz 1111 dgm Occ B Centroid 2534976021 G m 1 252790336z 10.95 diim Gec B Centroid 2534987857 G
n 1 25420556 GHz 11,88 dn Occ B Freq Offset 27978 803 189 k2 n 1 25420524 GHz 1070 b Occ B Freq Oftset 2142765914 ki
] - o
10:54:58 A 05/18/2028 10:54:24 A 05/18/2028

64QAM 256QAM

e - s Bl v - B

Ref Level 30,00 dBm  Offset 35048 = REW 300 kHz Ref Level 30,00 dBm  Offset 35048 = REW 300 kHz

- A 3009 SHT 101ms ® VBN 1Mz Mede Auto Swesp - A 3000 SWT 101 ms & VBW 1wz Mode Auto swesp
| |1 Occupied Bandwidth 17k View | |1 Occupiad Bandwidth
Wifl) 1451 dbm B[] 1156 o
2531090 GHr 25287950 G
» » '
0 st — e e e Y 0 e =t e e 3
/ \ \
/ | | |
: 7 \ : i \
J | £ A
T T o Ty
- i i u"ﬁ‘ ! |4
PrAl e, I i ;T’,, )
U - W
My o .
|esnen 001 ps O WS Span 30.0 Mz || (G 2535 Ge 001 pts e/ Span 30.0 M
2 Marker Table 2 Marker Table
W 1 2536108 Gz 14.51 dBm Oce 14.229123371 MHz W I 2528796 GHE 1184 dBm Qcc B 14.152553 507 MHz
n 1 25278587 6kz 10.44 dim Occ B Centroid 2534973 278 GHz n 1 25279089 Gz 669 diim Occ B Gentroid 2534985 185 GHz
n 1 25120878 GHz 1087 dim Occ B Freq Offset 26,720 41311 kb n 1 25120615 GHz 699 diim Occ B Fre Offset 14314 880 594 ke

10:53:09 AM  05/14/2024 10:52:33 MM 05/14/2024

TEL : 886-3-327-3456 Page Number : A3-110f 29
FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146C

FR1 n7 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Vi

Ref Level 30,00 dBm  Offset 3.5008 = REW 500 kHz
At
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